


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
2 1 418900 BGJLE STOP RING
3 1 418901 BESLAG BJJILE BRACKET
4 1 417877 BOLT M6X35 BOLT M6X35
5 1 418902 @VRE STYRR@R GUIDE TUBE
6 1 418903 KOBLINGSKABEL CLUTCH CABLE
7 2 418610 LASEM@TRIK M6 LOCKING NUT M6
8 1 418611 HOLDER FOR STARTSNOR HOLDER
9 2 418615 BRZADDEBOLT M8X50 CARRIAGE BOLT M8X50
10 4 418619 STALM@TRIK M8 STEEL NUT M8
11 4 418807 FINGERSKRUE SORT M8 WING NUT M8
12 4 418617 PLANSKIVE FACE PLATE
13 1 418904 NEDRE STYRR@R GUIDE TUBE
14 1 418621 KABELHOLDER CABLE HOLDER
15 6 418635 MJTRIK M8 COLLAR NUT M8
16 6 418634 BRZADDEBOLT 8.8 M8X16 CARRIAGE BOLT M8X16
17 1 418905 STYRHOLDER H@JRE GUIDE HOLDER
18 1 418906 STYRHOLDER VENSTRE GUIDE HOLDER
19 2 418623 BRADDEBOLT M8X30 CARRIAGE BOLT M8X30
20 1 418907 SKZARM GUARD
21 3 418908 FLANGEBOLT M4X10 COLLAR BOLT M4X10
22 3 418686 PLANSKIVE FACE PLATE
23 3 418685 LASEM@TRIK LOCKING NUT
24 2 418909 HZJIDEJUSTERING HZJRE HEIGHT ADJUSTMENT
25 2 418910 HAIDEJUSTERING VENSTRE | HEIGHT ADJUSTMENT
26 4 418911 HJUL 7" WHEEL 7"
27 8 418824 BASNING NYLON BUSHING
28 4 418912 NAVKAPSEL SORT 7" HUB CAP 7"
29 2 418913 BESLAG BRACKET
30 3 418820 FLANGEBOLT M8X25 COLLAR BOLT
31 2 418678 FLANGEBOLT M5X10 COLLAR BOLT
32 2 418675 MJTRIK NUT
33 1 418914 KNIVHOLDER BLADE HUB
34 1 418915 KNIV 3 HULLER 20" BLADE 20"
35 1 418649 SKIVE FOR KNIV WASHER
36 1 418916 STALBOLT STEEL BOLT
37 1 418917 KLIPPESKJOLD M510 CUTTING DECK M510
38 1 TG475-3 POWERLINE TG475 POWERLINE TG475
39 4 414102 SKIVE @13X20X1.5 WASHER @13X20X1.5
40 1 418918 BESLAG FOR UDKASTER BRACKET M510
M510
41 1 418676 AKSEL SHAFT
42 1 418674 FIEDER SPRING
43 1 418919 SKZARM TIL BIOPLUG MULCING PLUG
44 1 418920 UDKASTERSKARM CHUTE
45 4 418921 RORSTIFT 2.0X12 PIPE PIN 2.0X12
46 1 418922 BASNING BUSHING
47 1 418923 NOT KEY
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